DART PORTABLE HEATER MODEL DE-325AS
(7/72)

Form No. 2870

e ———

Figure 3. General
Assembly, Exploded

View
64
BLACK . REO
BLUE
PHOTO CELL
SOLENOID RELAY SAFETY
- CONTROL
9
w oz
- 2
g 3
A Wi TE ¥ 4
SLAVE
wHITE . 01UE RELAY $
_CREEw g RED i
T meeer L2 wesee [T muerx ez
weaTg] — A _OfcgE
e YRaCt R
THERMOS Taf r ~ -t
iTRlxNSl()RM{R

1 - NeuRni
waf Gl
” S

Figure 2. Wiring Diagram

3118G03

No.
Index Part
No Mumber Deseripton
4- M23365-2 Motor 2nd Pump Assy
L 57413 Elbew, Street 1/4 in.
4 M3973 ¥ilter, Fuel
M4307 Filter Can
M3301-2 Fiiter Gaskel
M3301 . Filter Elcment
3 M17499-1 Nipple
4 M22872-2 Pump. Fuel
5 63246 Mipple, Pipe 1/8 1n
6 M3974-2 Valve, Solenoid
7 1000513 Connector, Male
8 *HCS-7C Screw, Hex hd,
5/16-18 x 3/4 iu.
9  *WLM-5C Lockwasher, 5/16 in.
10 *WP-5C Washer, Plain, 5/16 in.
11 M22348 adaptor
12 *RF3-6 screw, Rd. hd., No. 10-32
x 3/4 in.
13 *WLM-3 Loclovasher No. 10
134 WP-3C Washer, Plain
14 M18436 Spring
15 M22873 Coupling
16 M18884-6 Motor
M3486-18 Tubing, Varnish,
Solenoid leads
1001349 Connector, Solenoid valve

NA - Not available as a service part. Order individual parts

* Standard hardware. Procure locally.

Figure 4.

Motor and Pump Assembly

W B s e b et e

[N SCNN

SN X S 2]

bt pat

n



DART PORTABLE HEATER MODEL DB-325AS HEATER, GENERAL Spec. No. 3118G03
ASSEMBLY Form No. 2870 (7/72)
Index Part Index Part
No.  Number Part Name Qty No.  Number Part Name Qty
1 M19519B Nosé Coue 1 28 NTF-3C Nut, Torque lock 10-32 1
M11084-27 Screw, Hex hd, self-tapping, 29 M4849 Full Line, Pump to Nozzle i
No. 10-12 x 1/2 (Nose 30 M12461-2 Screw, Hex hd No. 6-32 x
cone zttaching) 6 3/8 2
2 M21821-1B  OQuter Shell 1 31 M13963A Clamp, Photo cell 1
M11084-27 Screw, Hex hd, self-tapping, 32 ML3962A Tube, Photo cell 1
No. 10-12 x 1/2 (Shell 33 M10908-1 Screw, Hex hd, self-tapping
attaching) 6 No. 6-32 x 1/4 b4
3 M3530 Gromiet 5 34 M23802-4 Photo cell 1
4 M21767B Cover, @uter skell 1 35 M12461-14  Screw, Hex hd No. 8-32 x
M11084-27 Screw, Hex hd, self-tapping 3/8 in. 1
No. 10-12 x 1/2 {Cover 36 NTC-1C Nut, Torque lock No. 6-32 2
attaching) 4 a7 NTC-2C Nut, Torque lock, No. 8-32 2
M11271-6 Nut, Tinnerman 4 38 M21865-1A Rracket Assembly, Photocell 1
M12461-26 Screw, Hex hd No. 10-32 x 39 M18867 Spacer 2
3/8 in. (Cover attaching) 1 40 M5885 Switch, Thermal 1
5 M22720B Support, Cover 1 ST2-8AC Screw, Rd bd No. 8 2
6 M21768B Shell Extension Assembly 1 41 M21788-1 Wire Harness Assy (Thermal
M11084-27 Screw, Hex bd, self-tapping switch) 1
No. 10-12 x 1/2 in. 42 M25121C Bracket, Thermostat 1
(Shell extension attachment) 4 M11084-27  Screw, Hex hd, self-tapping
7 M19073-3 Combustion Chamber Assy 1 No. 10-12 % 1/2 {Bracket
8 M23537 Plate, Deflector 1 to Outer Shell) 2
M11G84-27 Screw, Hex hd, self-tapping, 43 M25297-5 Thermostat Assy 1
No. 10-12 x 1/2 (Deflector RC1-3C Screw, Rdhd No. 6-32 x 3/8in. 2
plate attaching) 8 NTC-1C Nut, Torque lock, 6-32 2
9 M19617-1 Nozzle and Electrodt'e Adapter 44 MI19516B Handle, Front i
Assembly 1 45 M19515B Handle, Rear 1
10 M16741-18 . Ring, Retaining 1 M12345-49  Screw, Oval hd No: 10-24
11 M3981 . Electrode 2 % 2-1/4 in. (Handle attaching) 8
12 M16712 - Bushing, Electrode 2 NTC-3C Nut, Torque lock No. 10-24
Mi2461-14 . Screw, Hex hd No. 8-32 x (Handle attaching) 8
3/8 in. (Electrode 46 M3334-4 Fuel Line Assembly 1
clamping) 2 M3334-10 Fuel Lire Assembly 1
13 M18775 . Bracket, Nozzle 1 47 M18919-1 Fuel Intake Tube 2
14 MB296 . Nozzle 1 48 M23284 Cap, Fuel Filler 1
15 M4274 . Spring 1 49 M18053 Screen, Fuel Filler neck 1
16 M18776 . Adapter 1 50 M21820-1B  Fuel Tank 1
17 M2294 . Elbow 1 51 M8257 Plug, Pipe 1
M11084-27 Screw, Hex hd, self-tapping 52 M24270 Cover, Terminal strip 1
No. 10-12 x 1/2 in. 53 M22012 Control, Safety 1
(Deflector plate attaching) 2 M5187 Connector, Wire 3
18 M10816-35 Electrode Lead 2 M3538 Connector, Wire 4
19 1000576 Grommet 5 54 M21686 Relay, Slave 1
20 M15458 Fan 1 55 M6306 Cover, Box 1
21 M21804 Key, Fan locating 1 M13942-2 Connector, Wire 1
22 M23365-2 Motor and Pump Assembly M13842-4 Connector, Wire 4
(See figure 5) NA 56 M3011 Box, Switch 1
HCS-8C Screw, Hex hd 5/16-18 x 5/8 in. M12461-27 Screw, Hex hd No. 10-32 x
{Motor Meunting) 4 1/2 in. (Box attaching) 2
WP-5C Washer, Plain, 5/16 in. NTF-3C Nut, Torque lock No. 10-32 2
{Motor Mounting} 4 1001349 Connector, Wire 1
NTC-5C Nut, Torque lock 5/16-18 57 ML0813-12 Cord Assembly, Extension 1
{Motor Mounting) 4 58 M3530 Grommet 4
23 M19625B Bracket, Support 1 59 M18513-1C Bracket Assembly, Motor 1
24 M19623-1B  Bracket Assembly, Support 1 M11084-7 Serew, Hex hd, Self-tapping
25 HF3-3C Screw, Hex hd No. 10-32 x No. 10-12 x 1/2 in. (Motor
3/8 in. {Support bracket) 2 Bracket attaching) 8
26 WLM-3 Washer, Lock No. 10 2 50 M3259-4 Transformer 1
27 M12461-26 Screw, Hex hd, No. 10-32 NPC-4C Nut, Plain hex 1/4-20
x 3/8 in. 1 (Transformer attaching) 4
WLM-4C Washer, Lock 1/4 in.
(Transforiner attaching) 4
6l MIB774 Axle 1
62 MB111 Wheel 2
63 WP-10C Wusher, Plain 4
64 C5-10C Pino, Cotter 2
65 MI18519A Frame Support, Wheel 1




